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PVC coated fabric

Colour : Blue

82% PVC, 18% PolyesterNominal Composition :
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Colourfastness to Bleaching After Exposure to 10% Bleach Solution 

Date of Testing 09/11/2022

Colour Change 4-5

Procedure followed:

1. Specimen was clamped to rigid PVC panel.

2. Bleach solution (10%) containing 4g/l Available Chlorine 

    applied to surface in an even application.

3. Bleach solution extracted and rinsed using cold water and 

    specimen dried at room temperature.

4. Bleach treatment repeated to a total of five applications.

5. Colour change rated against Standard Grey Scale ISO 105 A02.
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